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An Acerinox Group Company (SGZ) 347-600“:
- o= Ship To: .
Cartificate; 8B4229 (1 . AN P Date: 11/17/2023 - Page: 1
Customer: 0305 402 . . '
4685 BUFORD BWY
NORCROSS, GA 30071 NORCROSS, GA 30071 Steal: 304/304L ]
Finigh: HRAP/DIAMOND
Your Order: 106019 MAS Order: AN 1037111 01 Corrosion: ASTH HEEZIEI;IEDEEHd-DK
PRODUCT DESCRIPTION; REMARKS :
STAINLESS STEEL CONTINUOUS MILL PLATE, HRAP; DIAMCND PFLATE Mat’l ig FPree of Mercury Contaminaticn. No weld repairs.
ASTM A240/23,A4B0/23, ASTM A7S83/96 Pattern B EN 10204:2004 2.1; RoHS 1, 2 & 2 Compliant o
- ' Material ls Free of Radicactive Contamination
Steel Making Process: EAF, AOD, & Cont. Casting
Product Mfg.by a Quality Mgt.Sys. in Conf. w/ISO 3001
*Maelted & Manufactured 1in the USA; Mat’l 1s DFARs Compliant
R T ' J :-?:.:' r
HPdeuctIID”#ff'fﬂqii S Thickness wWidth Welght —————--- Length------- Mark Pleces COMMODITY CODE -~ . 7:
H26926 A - .- .= D4AB7TJ A =~ .2500 48.0000 4,020  SHEET 96,000 4 12 314870
ANAB, ISO/IEC 17025, Certificateif L2323
CHEMICAL ANALYSIS CM{Country of Melt) ES{Spain) US(Unlted States) ZA{South Africa) JP{Japan) Chemical Analysis per ASTM A751/20
HEAT ) | CM ¢ % CR % CU % MN % MO % N % NI % P % 8% o L F i i
. AB73 . 0 .= US- ¢ .0142  18.0900 .3485  1.7305% L3680 0818  8.0620 0360  .go010 oo
SI %
. 3475 )
MECEANICAL PROPERTTIES
1 d
o i UTS 20C 2% YS 20C ELONG % Hard Tall
Product ID. # Coil 4 ¢ T K81 K51 %-2~ RB Hard
H269268 A~ | 'T04AB7J A~ F T 90.95 52.81 47.99 88.00 90.50 )
- NAS hereby ceitifies that the analysis on this certification is correct. Based upon the results and the accuracy Technical ' M'
*. of the test methods used, the material meets the specifications stated. These results relate only to the items Dept. Mgr. _ .
~ tested and this report cannot be reproduced, except in its entirety, without the written approval of NAS, KRIS LARK 0 11/18/2023
]
i
.r g
?
1 lt
SEomen Sy SRS
: it e e




. 6870 High | O
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STAINLESS
An Acerinox Group Company {502)34756ﬂﬂﬂ
Enrtificate: 884229 (1 Mail To: Date: 11/17/2023  Page: 2
Customer: 0305 402 e o 4685 BUFORD HWY 104/304L
NORCROSS, GA 30071 NORCROSS, GA 30071 Steel:
Finish: HRAP/DIAMOND
Your Order: 106015 HMAS Order: AN 1937111 01 Corrosion: ASTM A262/21;180Bend-0OK
PROD T DE RIPT N : REMAREKS :
STATNLESS STEEL CONTINUOUS MILL PLATE, HRAP; DIAMOND PLATE Mat‘]l is Free of Mercury Contamination. No weld repairs.
ASTM AR40/23,R480/23, ASTM A793/96 Pattern B EN 10204:2004 3.1; ReoHS 1, 2 & 3 Compliant '
Material is Free of Radiocactive Contamination
Steel Making Process: EAF, AOD, & Cont. Casting
Product Mfg.by a Quality Mgt.Sys. in Conft. w/I30 5001
“Malted & Manhufactured in the USA; Mat’l 1z DFARS Compliant
vl vt 4 'h" 1 b ‘
o n.' s _ s — —— S — S — e ————T — - et imar ; L bL : *
.PrﬂdUﬂt_ID:ﬁ: CCeil # Thickness Width  Welght ——m——--- Length------- Mark Pieces COMMODITY CODE- W, f.07.0 )
. H26926 B : :° ¥ 04AB7J A - .2500 48.0000 4,020  SHEET 96.000 5 12 314870 . .
_ . . _ . SRR
S ANAB, ISQ/IEC 17025, Certificatei L2323
CHEMICAL ANALYSIS CM(Country of Melt} ES{Spain} US{United States) ZA{South Africa) JP{Japan) Chemical Analysig-per ASTM AT751/20
i S N e Y . __ __ I L i — s — L kel
CM C % CR % CU % MN % MO % N % NI % P % S % vt oapd, o beld et
7 gs .0142  18.0900 ,3485  1.7305 . 3680 .0818  8.0620 0360 .ooro TR T
- 8L % .
L3475
MECHANICAL PROPERTIES - -

o i UTS 20C .2% ¥S 20C ELONG % Hard Tail
Product ID-# Coill # . ¢ F KS1 KSI %-2" RB Hard
-_HEEQEE B, (04AB70 A 7 F T  90.95 52.81 47.99 88.00 90.50 )

- NAS hereby certifies thaf the analysis on this certification is correct. Based upon the results and the accuracy Technical
. of the test methods used: the material meets the specifications stated. These results relate only to the items Dept. Mgr.
. tested and this report cannot be reproduced, except in its entirety, without the written approval of NAS.
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